Tdst - SB

PACKING LIST
FOR

SIDE DISCHARGE MOWER

This package contains the following items as specified:

Number Description Quantity
Mower Housing Serial # [A/p LA E« 1
2, Mower Attachment Arms s 2
3. Kit Box 1-B-S containing:

g, Lastor 2
b. Castor Wheels 2
c. Rt and Lt Hand Adjuster 1
d. Rear Roller 5
e. Spring 2
f. Side Discharge Chute 2
g. Pack #7 - (Blades) 1
h, Pack ¥#5 1
i. Pack #8 1
j. Pack #10 1
k. Pack #11 1
4. Rear Roller Shaft 1



SH-1

Part No. Parts No. Parts

No. Description Per Assem Per Mower
1 Bolt- HXHD 1/2-13 x 3 1/2 Ig. 1 2
2  Lockwasher - for 1/2 bolt 1 2
3 Nut - HX 1/2-13 1 2
4 Spacer - steel tube . 8" 1.D.X 1.0 0.D. X 1/2" Ig. 5 10
—5 Washer - 13/8 OD X 13/16 ID 1 2
6 Spring pin 1 2
T Bolt - HX HD 5/16-18 X 1 1/8 Ig. 4 8

8  Lockwasher - for 5/16 bolt 4 -y

9 Nut - HX - 5/16-18 4 8
10 Washer - 11/4 0D X 11/16 ID 4 4
11 Cotter pin - 1/8 X 1" 1g. 2 2
12 Lift clevis 1 1
13 Bolt - HX X HD - 1/4-20 X 5/8 lg. 2 2
14 Lockwasher - for 1/4 bolt 2 2
15  Nut - HX - 1/4-20 2 2
16 Clevis pin - 3/8 X 13/4 lg. 1 1
17  Hairpin cotter - 1 7/8 lg. | 1
18 Bolt- HXCHD - 3/8-16 X 7/8 lg. 2 4
19 Lockwasher - for 3/8 bolt 2 4
20  Nut - HX - 3/8-16 2 4

MOWER ASSEMBLY -
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MOWER ASSEMBLY~—
SIDE DISCHARGE

TIGHTEN TO
14-21 FT LBS TORQUE

SH-3
Part No. Parts No. Parts
No. Description Per Assem Per Mower
28 Screw - Phillips HD #10-32 X 7/16 1g. 7 T
29 Lockwasher - for #10 SCR T T
30 Nut - HX - #10-32 T T
31 Thumbscrew - 3/8-16 X 1 1/2 Ig. 2 2
32 Washer - 1" ODx 13/32 ID 2 2
b ] Lockwasher - for 3/8 bolt 2 2
34 Locknut - HX - 3/8-16 2 2
85 Washer - 13/4 ODX 11/16 ID 2 2
36 Key 1 3
37  Clutch body 1 3
38 Washer - 13/4 OD X 5/16 ID - fibre ] e
39  Clutch washer - steel 1 3
40  Bolt - HX HD 5/16-24 X 1 1/2 Ig. self locking 1 3
41 Bolt - HX HD 1/4-20 X 5/8 Ig. 7 7
42 Lockwasher - for 1/4 bolt ; 7 T
43 Nut - HX - 1/4-20 1 1
44 Bolt - HX HD 1/4-20 X 5/8 lg. 3 3
45 Bolt - HX HD 1/4-20 X 3/4 lg. 1 1
46  Lockwasher - for 1/4 bolt 4 4
47  MNut - HX 1/4-20 4 4




